BANGMODSURVEYINTERCON CO., LTD

COMPANY

PROFILE

BMSV
INTERCON



BANGMODSURVEYINTERCON CO., LTD

SCOPE OF WORKS

0] DESIGN STRUCTURE & ARCHITECT
02 DRAWING 2D, 3D & RENDER

03 ESTIMATE COST

04 SURVEY

(05 VIBRO JACKING PILE & JACKING PILE
. KITCHEN
. ROOF CAR PARK

06 CIVIL CONSTRUCTION

- ROAD
- RENOVATE

(077 INTERIOR DESIGN




BANGMODSURVEYINTERCON CO., LTD

METHOD
OF

SUPPORT CONCRETE
S TRUCTURE
OF

CONTAINER YARD

APM TERMINAL
LADKRABUNG

OO OO0 OO OO OO OO OO OSSOSO YOSl OSSOl YL



BANGMODSURVEYINTERCON CO., LTD

HINEHA :

NSV UONAIFTINLNUY 919DIMNNIAIFIUNIUNDAI 19MAUKAN

a\ %) d' Q'J 1 78 | | = zqﬂ’ Aa K Y

Iranssy Jugdspuatvnuananalielane ernliiinenisanua
Y Y v F %4 = J U o dlcs =

‘Vnui]zulﬂﬁ‘ljﬂ31313?131méllﬂ<ilﬂ<‘lﬂ<‘lﬂﬂﬁzﬂ®‘ljﬁaﬂ1ﬂﬂ1§ﬂ1ﬂ1uﬂw<‘lﬁﬂu

v Y P4
maneasnulszianlnssaiiagniu

HNEn -

;&’ d LY 3’; ] Y ]
enastiszgnaldlanssenusamazadialna




BANGMODSURVEYINTERCON CO., LTD

HINEHA :

v v v [V |
¥4 w w W W

NIZTMMINIIAH 5 A9 ATIAL 12 an mumadaﬂmm

= U 09.’1
gﬂ!mmﬂmnumﬁm

HNEn -

d,,, d LY g’; ] Y ]
nmsHilszanalFlansgonusaunazadialna




BANGMODSURVEYINTERCON CO., LTD

. sienuRamslgiaau

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" MU UIDUITHOABE I

MW : N3ONUUD 2 KAz 3 NA INDIAUBADH I




BANGMODSURVEYINTERCON CO., LTD

sienuRamslgiaau

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" Jenuueyia BuduHuMsnoaia

=N [~ Y o = U :’J Y
SN : IAFPNIUIHIaDUASIV DD mgﬂammﬂmﬂum 60 NOU



BANGMODSURVEYINTERCON CO., LTD

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" NAUNIAIUN 24/12/62

AN : NABDUNINIUN 24/12/62




BANGMODSURVEYINTERCON CO., LTD

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" NAUNIAIUN 5/1/63

A Y

5 u.m. 2020 17:14:47
14.0600N 100.6638E

5 5a. 2020 T8
2 ... 14.0598N 100.664%E

53132020 17:38:40
~14.0597N 100.6641E

51.A. 2020 17:38:35
14.0597N 100.6641E

M : NABUNINIUN 5/1/63




BANGMODSURVEYINTERCON CO., LTD

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" NAUNIAIUN 13/1/63

13 31.A..2020 14:38:48
14.0598N*100.6640E

AN : NABDUNINIUN 13/12/62



BANGMODSURVEYINTERCON CO., LTD

. sienuRamslgiaau

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" NAUNIAIUN 14/1/63

AN : NABDUNINIUN 14/12/62




BANGMODSURVEYINTERCON CO., LTD

. sienuRamslgiaau

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" NAUNIAIUN 19/1/63

AN : NABDUNINIUN 19/12/62




BANGMODSURVEYINTERCON CO., LTD

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

B ynsuuy HasiInsHaaNarN1vHR 58U

BEEAS_ Seu® | Jl-;',,'l"‘"”l”:"
S il i .

ax e

MW : nasnunzuuY azdiseanntinulvasen

F % o a 4 Ty ' Y
ﬂf’)\‘i‘i’l"lﬂTiﬂ"l‘lJN’J‘U"Nal‘I’iNN !!ﬂﬂﬂﬁﬁﬂﬁﬂi%ﬂﬂﬂﬂiﬂiﬁﬂiN



BANGMODSURVEYINTERCON CO., LTD

sienuRamslgiaau

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" na19naa9d Rebound Hammer Test

3PAC

TEST METHOD FOR REBOUND NUMBER
OF HARDENED CONCRETE ASTM C 805-94

Page 1/5
Project Name : C96521-11. ArNTDT19A 1870 §1gnn1 AREN3  Report No. - HT 14/01/20
Customer Name S UABNN wundiGeR an. Tested Date  : 28/ 01/ 2020
Concrete Product Code : 40NCBOABOO Issue Date :30/01/2020
Required Strength : Cube 400 ksc. , Cylinder 350 ksc Schmidt Hammer Model Type N-34
Concrete Structure : ARNED Serial No. : 170013
Surface Characteristics Trowelled Moulded
Orientation of hammer during test : _L T @
(0 81)
Compressive
Tested Structure Age Rebound number reading
Average strength from
Identification Caston |(days)| 1 21314 5186]7]:819]9 Cube ( ksc)
Q.i\ﬁ 1 24/12/2019| >28 |40 | 48 | 39| 46 | 47 | 41 | 43 | 39| 39| 42 42 448
Q‘ﬂ‘ﬁ 2 24/12/2019| >28 | 411 40 | 39| 40 | 42| 40 | 41| 40 | 40 | 39 40 413
: Significance and use are in accordance with ASTM C 805-94
: The report shall not be reproduced except in full,without the written approval of the laboratory.
Tested by D RTINN N Approved by : d@()”’—
Inspected by C Qmﬂé’mn ﬁuna‘u (Production Manager/Engineer)
* Because of the inherent uncertainty in the estimated strength, this test method is not intended as the basis for acceptance or
rejection of concrete.
) S O G e e o o0 | Tt . b 00, g
W | TnsAwri : 0 2555 5000 Tnsans : 0 2555 5676 Tel : +66 2555 5000 Fax : 466 2555 5676
CEMENT-BUILDING MATERIALS

} S8 : cpacrme@scg.co.th Email : cpacrme@scg.co.th

HN : 1PNANINAaOLU Rebound Hammer Test
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GPAC |

TEST METHOD FOR REBOUND NUMBER
OF HARDENED CONCRETE ASTM C 805-94

Page 2/5
Project Name : C96521-1. ANTa3lUA 19970 §1gnn1 ARBI3  Report No. : HT 14/01/20
Customer Name D ULANN LUNALTER |n. Tested Date : 28 /01 /2020
Concrete Product Code : 40NCBOABOO Issue Date :30/01/2020
Required Strength : Cube 400 ksc. , Cylinder 350 ksc Schmidt Hammer Model Type N-34
Concrete Structure : ARNe Serial No. : 170013
Surface Characteristics Trowelled Moulded
Orientation of hammer during test : _L T @
(0 831)
Compressive
Tested Structure Age Rebound number reading Po— sizomoiiHiom
Identification Caston |(days)| 1 2138144 5|6[7]18]91]10 Cube ( ksc)
ﬁ.nﬁ 3 5/1/2020 23 | 41|43 | 41| 40| 41| 39| 42| 40| 40 | 42 41 428
ﬂ.ﬂﬁ 4 5/1/2020 23 | 43| 48| 40| 40| 40| 41 ) 40| 39| 41| 40 41 428

: Significance and use are in accordance with ASTM C 805-94

: The report shall not be reproduced except in full,without the written approval of the laboratory.

Tested by D BTN N, Approved by : (@P‘J/—‘

- -
Inspected by : AnlFaun Uunane (Production Manager/Engineer)

* Because of the inherent uncertainty in the estimated strength, this test method is not intended as the basis for acceptance or

rejection of concrete.

)(k)‘ s C G l‘J‘STWM\muamq{‘im‘r\) O'\tﬁcl The Concrete Products and Aggregate Co., Ltd.
‘e 1916 nuwistIsWAs 1 J0Aadw UBd nsonws 10800 1516 Pracharat 1 Rd., Wongsawang, Bangsue, Bangkok 10800, Th.
\’v) nsewn : 0 2555 5000 nsans : 0 2555 5676 Tel : +66 2555 5000 Fax : +66 2555 5676 e <Toaiand

MATERIALS  5Ud : cpacrme@scg.co.th Email : cpacrme@scg.co.th

HN : 1PNANTINAaOLU Rebound Hammer Test



BANGMODSURVEYINTERCON CO., LTD

sienuRamslgiaau

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" na19naa9d Rebound Hammer Test

TEST METHOD FOR REBOUND NUMBER
OF HARDENED CONCRETE ASTM C 805-94

Page 3/5
Project Name : C96521-u.denuTaFlUf 1183a #19nn1 ARBI3  Report No. : HT 14/01/20
Customer Name D ULBVN wanAiGes |n. Tested Date  : 28 / 01 / 2020
Concrete Product Code : 4AONCBOABOO Issue Date :30701/2020
Required Strength : Cube 400 ksc. , Cylinder 350 ksc Schmidt Hammer Model Type N-34
Concrete Structure : ARNa Serial No. 1 170013
Surface Characteristics Trowelled Moulded
Orientation of hammer during test : _L T @
(0831)
Compressive
Tested Structure Age Rebound number reading ra——
strength from
Identification Caston |(days)| 1 2 3 4 5 6 7 8 9|10 Cube ( ksc)
‘!n‘ﬁ 5 13/1/2020 15 41 | 48 | 47 | 43 | 49 | 39 | 47 | 48 | 41 | 47 45 504
Q‘ﬁ'ﬁ 6 13/1/2020 15 511 45|40 | 49| 52| 42| 39| 39| 40| 40 44 484

: Significance and use are in accordance with ASTM C 805-94

: The report shall not be reproduced except in full,without the written approval of the laboratory.

v,
Tested by I RTINN N. Approved by : @}ﬁ’!'“

Inspected by : Andsun fiunana (Production Manager/Engineer)

* Because of the inherent uncertainty in the estimated strength, this test method is not intended as the basis for acceptance or

rejection of concrete.

’(A‘{ S C G USL’I‘ WwaaNtula:Sannoasm oia The Concrete Products and Aggregate Co., Ltd.

"y 1516 nuuuspIswns 1 20Aa5Ww UBO Nsoinw< 10800 1516 Pracharat 1 Rd., Wongsawang, Bangsue, Bangkok 10800, Thailand

) Tnsefari : 0 2555 5000 Tnsans : O 2555 5676 Tel : +66 2555 5000 Fax : +66 2555 5676 . .
CEMENT-BUILDING MATERIALS (54 A cpacrmc@scg.co.th Email : cpacrmc@scg.co.th

HN : 1PNANINAaOLU Rebound Hammer Test
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TEST METHOD FOR REBOUND NUMBER

OF HARDENED CONCRETE ASTM C 805-94

Project Name
Customer Name
Concrete Product Code

Required Strength

: C96521-u AguTa5laA L1183d F1gn ARRI3
DUV uNALGER an.
: 40NCBOABOO

: Cube 400 ksc. , Cylinder 350 ksc

Page 4/5
Report No. : HT 14/01/20
Tested Date : 28 /01 /2020
Issue Date : 30/ 01/ 2020

Schmidt Hammer Model Type N-34

Concrete Structure : ANe Serial No. : 170013
Surface Characteristics Trowelled Moulded
Orientation of hammer during test : _L T @
(0 891 )
Compressive
Tested Structure Age Rebound number reading
Average strength from
Identification Cast on |(days)| 1 2 3 4 5. 6 7 8 9 | 10 Cube ( ksc)
Q‘ﬁﬁ 7 14/1/2020 14 42141 | 47 | 36| 39| 42| 41| 44| 48 | 40 42 448
Qnﬁ 8 14/1/2020 14 44 | 40| 41 | 38| 38| 42| 39| 41| 41| 42 41 428

: Significance and use are in accordance with ASTM C 805-94

: The report shall not be reproduced except in full,without the written approval of the laboratory.

Tested by

Inspected by

* Because of the inherent uncertainly in the eslimated strength, this test method is not intended as the basis for acceptance or

rejection of concrete

Ay |
W SCG

CEMENT-BUILDING MATERIALS

SRATWVIN N

uSunwaarinwila:sonneaso oSvia

& : cpacrme@scg.co.th

Approved by :
- <
- AulTsun Unnane

5000 Insa

o
ﬁiﬁrjf-'

(Production Manager/Engineer)

The Concrete Products and Aggregate Co., Ltd.

1516 Pracharat 1 Rd.. Wongsawang, Bangsue, Bangkok 10800, Thailand
Tel : +66 2555 5000 Fax : +66 2555 5676

Email : cpacrmc@scg.co.th

HN : 1PNANINAaOLU Rebound Hammer Test
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" na19naa9d Rebound Hammer Test

1U |
TEST METHOD FOR REBOUND NUMBER
OF HARDENED CONCRETE ASTM C 805-94
Page 5/5
Project Name : C96521-U. ABNTR3LTA L1838 818N ARRI3  Report No. - HT 14/01/20
Customer Name D UeVV uaMAiFER Sn. Tested Date : 28 /01 /2020
Concrete Product Code : 32EEB1ABOO Issue Date : 30/ 01/ 2020
Required Strength : Cube 400 ksc. , Cylinder 350 ksc Schmidt Hammer Model Type N-34
Concrete Structure : ARNe Serial No. 1 170013
Surface Characteristics Trowelled Moulded
Orientation of hammer during test : _L T @
(083A1)
Compressive
Tested Structure Age Rebound number reading
Average strength from
Identification Caston |((days)| 1 2 3| 4 5| 6 7 8| 9|10 Cube ( ksc)
Qwﬁ 9 19/1/2020 9 401 42| 50| 40| 52| 47| 41 | 44| 40| 39 44 484
qaﬁ 10 19/1/2020 9 39| 42| 41| 42| 46| 44| 44| 42| 47| 49 44 484
: Significance and use are in accordance with ASTM C 805-94
: The report shall not be reproduced except in full,without the written approval of the laboratory.
-
Tested by CATWVIN N Approved by : p
Inspected by 5 ﬁ.mﬂ‘}'ﬁu’l ﬁunmq (Production Manager/Engineer)
* Because of the inherent uncertainty in the estimated strength, this test method is not intended as the basis for acceptance or
rejection of concrete.
gy | uSUNwaQrla:Sanieas S¥ia The Concrete Products and Aggregate Co., Ltd
RSCO o eonsme™ | A
| comenT-BUILDING MATERIALS 5 - cpacrmc@scg.co.th Email - cpacrmc@scg o th

HN : 1PNANTINAaOLU Rebound Hammer Test




BANGMODSURVEYINTERCON CO., LTD

sienuRamslgiaau

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

" na19naa9d Rebound Hammer Test

R-11-002
CERTIFICATE OF VERIFICATION
FOR
SCHMIDT HAMMER
Page 11
Schmidt Hammer Type N-34 Certificate No.  :. -~ H-035/19
Serial no : 170013 Verification date : 13 Dec 19
Testing Anvil S/N : E07-110 Issued date 4 16 Dec 19
Ambient temperature : 23 % Due date ¥ 13 Jun 20

Indicated Rebound Rebound Number on Anvil Reading Average Specification *

1 2 3 4 5 6 7 8 9 10 (Ra)

Test 1 79 79 79 78 79 79 79 79 79 80 79.0 79 - 83

* On the anvil the type N test hammer must give the reading shown on the calibration value plate 81 + 2

The report shall not be reproduced except in full, without the written appoval of the laboratory.

Verified by : R. Praphachalermrat Approved by : S |

(Mr.Suphawit Limsiriphat)

Product and Quality System Manager

Revision 01
oy Y = usUnwaaritwina:3annoasi $ina The Concrete Products and Aggregate Co., Ltd
Poag " s (7 (T 1516 ouuss NS | o w+ 10800 1516 Pracharat 1 Rd., Wongsawang, Bangsue, Bangkok 10800, Thailand
B/l P AN N | s - 0 2 ( Tel : +66 2555 5000 Fax : +66 2555 5676
CEMENT-BUILDING MATERIALS DL © cpacrmc@scg.co.th

Emall : cpacrme@scg.co.th
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Cube Compressive Strength in N'mm*
plotted against the Rebound Number

N Test Hammer

z T
= N
= [
B S |
€1
N
B =
v &
= c
O~
(&)

Age of concrele 14 1o 56 days

Compressive strengll
Age du bélon 14 & 56 jours

Belonaller 14 bis 56 Tage

Drucklesligkeit (Wiilel 200 mm)
Résistance a la compress

SN S O
‘ 0] 45 S0 53
Prellharte R - Durets au choc R - Hammer rebound R
lhe curves apply to compact Portland cement concrete with good

quality gravel/sand aggregate. Age 14 to 56 days. Smooth and dry

~cnrrete surface

HN : 1PNANTINAaOLU Rebound Hammer Test




BANGMODSURVEYINTERCON CO., LTD

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

u ﬂ'l‘l/‘l‘l”iﬁ'lx‘i'lﬂ‘l’iaﬂﬂ'ﬁﬁ]dﬂ

N\
.....

MW : VUABUMIINTIHNTNY




BANGMODSURVEYINTERCON CO., LTD

APM TERMINAL , SIAMSHOREDSIDESERVICES CO,LTD

u ﬂ'l‘l/‘l‘l”iﬁ'lx‘]'l‘lﬁ”iﬁx‘]ﬂ"liﬁ]dﬂ

N : Hasonma vazlavnaay




